Q O
fmu; %’w—l"t,\

Farmersville

Table of Contents

1  Introduction 1-1
1.1 Comprehensive Planning 1-1
1.2 Farmersville Comprehensive Plan 1-2
13 Community Goals and Objectives 1-3
14 Implementation: Goals & Objectives Framework 1-7
1.5 Commitment to Fair Housing 1-7

2 Population Analysis 2-1
2.1 Highlights 2-1
2.2 Conditions & Forecast 2-2
2.3 Appendix 2A: Project Beneficiaries 2-6
24 Appendix 2B: Population Forecast 2-7

3  Housing Study 3-1
3.1 Highlights 3-1
3.2 Context: History & Community Input 3-2
33 Inventory & Forecast 3-3
34 Key Housing Considerations 3-12
35 Implementation Plan 3-22
36 Appendix 3A: Detailed Housing Data 3-24
37 Appendix 3B: Housing Affordability Calculations 3-27
[...]
that there were several effluent limitation violations from the previous investigations but all
violations had been resolved at the time. No other violations were found during that investigation.

Through various upgrades and small improvements over the years, only 5% of the original system
now remains. Some of the enhancements to the systems were made in part with funds acquired
through the Texas Community Development Block Grant (TCDBG) program. Recent collection

system improvements include:

® 2014 - Replacement of 3,470 LF of sewer line, three (3) manholes, and service reconnections

to bring City into compliance with TCEQ permit limits.

= 2009 - Rehabilitation of forty-one (41) manholes and installation of 3,700 LF of sewer line to

mitigate the problems caused by excessive infiltration in the City’s sewer collection system.

B 2001 - Installation of 4,600 LF of sewer line, one (1) lift station, manholes, and valves and

fittings to correct the stoppage in the sewer collection system in the South Main Street area.

Wastewater Collection & Treatment System




Farmersville

6.2 Wastewater Collection System Inventory

The quantity of the collection lines and lift stations associated with the collection system operated by
the City of Farmersville are shown by size, total length, and percentage of the system as a whole in
Table 6A. The lift station inventory is shown in Table 6B.

Table 6A: Major Sewer Collection System Components

Sewer Lines

Diameter Length (ft.) Percent
Force Mains

4" FM 1,390 0.87%
6" FM 7,390 4.64%
8" FM 9,920 6.23%
Subtotal - Force Main 18,700 11.74%
Diameter Length (ft.) Percent

Gravity Feed
4" 4,900 3.08%
6" 91,930 57.72%
8" 28,300 17.77%
10" -12" 15,430 9.69%

Subtotal — Gravity Feed 140,560 88.26%

Total Sewer Lines 159,260 100%

Wastewater Collection & Treatment System “




. .

Farmersville

Table 6B: Lift Station Inventory

Lift Stations

Name Pump Capacity (gpm) Year Built Condition
Murphy’s Crossing 150 Unknown Poor
Brookshires 150 Unknown Poor
CR611 250 Unknown Poor
FISD Field House 700 Unknown Poor
College Heights 250 Unknown Poor
S-Main 300 Unknown Poor
Orange St. 225 Unknown Poor
Floyd St. 800 Unknown Poor
HWY 380 Gas Plant 275 Unknown Poor
HWY 380 Old Davis Barn 400 Unknown Poor
HWY 380 Gerdav Steel 325 Unknown Poor
HWY 380 AFI 300 Unknown Poor

6.3 Wastewater System Analysis

The wastewater system analysis evaluates the system components with respect to the applicable
standards and criteria as described in the previous sections. This analysis will consider the following

elements:
1. Standards and Criteria;
2. The wastewater treatment facilities;
3. Industrial waste and special treatment facilities;
4. Collection system conditions;
5. Unserved/underserved areas;
6. Manhole conditions;
7. The characteristics of the soil and terrain affecting the collection facilities;

8. Lift station conditions;

Wastewater Collection & Treatment System “




. .
m l"—"l",”

Farmersville

9. Infiltration/inflow problems; and

10.Operational procedures.

STANDARDS AND CRITERIA

The U.S. Environmental Protection Agency (EPA) and the Texas Commission on Environmental
Quality (TCEQ) outline the standards or criteria applicable to the design and operation of municipal
wastewater systems. The standards address influent quality, collection, treatment, and effluent
quality. The TCEQ guidelines were originally set forth in Title 30 Part 1 Chapter 317 of the Texas
Administrative Code "Design Criteria for Sewerage Systems". The State of Texas has revised the
standards and replaced Chapter 317 with Chapter 217, "Design Criteria for Domestic Wastewater
Systems”, which outlines system design and operations in all respects. EPA requirements mainly

relate to discharge limitations and industrial wastewater treatment.

For wastewater treatment facilities, the TCEQ standards provide detailed information concerning
design flows and design loadings expected at the treatment facility for the average municipal
wastewater effluent stream. The authorized effluent discharge quality limitations are established in
the individual municipality or operator’s Permit to Discharge Waste, and will vary based on local
conditions. Typically, effluent strength entering the treatment facility should not exceed
approximately 200-350 mg/L BOD-5, depending on the characteristics of the influent stream and the
source of the wastewater stream. BOD5 and TSS values higher than 200 mg/L would likely be the
result of wastewater demand from industrial sources that should be pretreated or eliminated.

The average quantity of wastewater flow set forth by the standards depends on the source. For
example, a residential subdivision would have a design flow of 75-100 gallons per capita per day,
while a hospital design flow is approximately 200 gallons per capita per day. For another example,
the design flow criteria for a facility with expected flows of less than 1.0 MGD establishes the
permitted flow as the maximum 30-day average flow. This permitted flow is estimated by
multiplying the average annual flow by a factor of at least 1.5, and dividing that value by 12. When
site-specific data is unavailable, the two-hour peak flow must be estimated by multiplying the
permitted flow described above by a factor of 4.0.

The criteria for sewage treatment facilities are based on process type and address the individual

system components. The design standards take into account design flow, peak flow, influent

Wastewater Collection & Treatment System “




. .

Farmersville

characteristics, and required discharge quality. The criteria are comprehensive and consider most

treatment technologies currently in common use.

When a public sewer system experiences average daily flows in excess of 75% of its permitted
capacity for three or more consecutive months TCEQ regulations require that the system owner
begin planning for plant expansion or replacement. When average daily flows exceed 90% for three
or more consecutive months, TCEQ requires that the owner of the facility begin construction on a
new or expanded treatment facility.

Design criteria for collection systems include standards for pipe size, horizontal and vertical spacing,
gradient, manhole spacing, lift station connections, and allowable infiltration/inflow. The standards
require a minimum diameter of six (6) inches for gravity collection mains. The standards also specify
minimum gradients for various pipe sizes that will be required to achieve a flow velocity of at least
two (2) feet per second (fps). The grade requirements and pipe size minimums that should be
required within the City's system are listed in Table 6C.

Table 6C: Sewer Gradient Standards

N(Ii;::hilsz)e Fall in Feet per 100" of line
6 0.50
8 0.33
10 0.25
12 0.20

The typical manhole spacing for 6” to 15" main sizes with straight alignment and uniform grades is
500 feet (maximum). Reduced spacing may be necessary based on a system's ability to clean and
maintain its sewer with available equipment.

Lift station design criteria establishes general requirements that include, but are not limited to, the
following:

1. The raw wastewater pump, with the exception of a grinder pump, must be capable of passing
a sphere of 2.5 inches or greater;

2. The raw wastewater pump must have suction and discharge openings of at least 3.0 inches in

diameter;

Wastewater Collection & Treatment System —




. .
m l"—"l",”

Farmersville

3. The lift station pumping capacity must have a firm pumping capacity equal to or greater than

the expected peak flow;

4. For a lift station with more than two (2) pumps, a force main in excess of one-half mile, or firm
pumping capacity of 100 GPM or greater, system curves must be provided for both the
normal and peak operating conditions at C values for proposed and existing pipe;

5. A collection system lift station must be equipped with a tested quick-connect mechanism or a
transfer switch properly sized to connect to a portable generator, if not equipped with an

onsite generator;

6. Lift stations must include an audiovisual alarm system and the system must transmit all alarm

conditions to a continuously monitored location;
7. Alift station must be fully accessible during a 25-year 24-hour rainfall event;

8. A force main must be a minimum of 4.0 inches in diameter, unless it is used in conjunction

with a grinder pump station;

9. For a duplex pump station, the minimum velocity is 3.0 feet per second with one pump in
operation;

10.For a pump station with three or more pumps, the minimum velocity is 2.0 feet per second
with only the smallest pump in operation. The use of pipe or fittings rated at a working

pressure of less than 150 pounds per square inch is prohibited.

WASTEWATER TREATMENT FACILITIES

The City of Farmersville owns and operates the two (2) WWTP currently serving the system. Both
plants utilize gas chlorination to disinfect the effluent prior to any discharge. WWTP #1 consists of a
bar screen, splitter box, clarigester, trickling filter, and a second clarifier where chlorination is applied
in the center well. The effluent is returned to the wet well and “retreated” through the system.
Sludge from the clarigester is either sent to one of the three drying beds or belt press. WWTP #2
consists of a bar screen, splitter box, oxidation ditch (racetrack), secondary clarifier, and chlorine
contact chamber. Sludge from the clarifier is either returned to the oxidation ditch or mixed with
sludge from WWTP #1 to be dewatered via belt press or drying beds.

Wastewater Collection & Treatment System “



Tl L g

o Lix

Farmersville

Both WWTP #1 and WWTP #2 have a Permit to Discharge Wastes (WQ0010442001 and
WQ0010442002) that authorizes the discharge of treated waste to an unnamed tributary where it
flows into the EIm Creek Arm of Lavon Lake in Segment No. 0821 of the Trinity River Basin. WWTP #1
is limited to a daily average effluent flow of 0.225 MGD while WWTP #2 has an effluent limit of 0.53
MGD. The permitted 2-hour peak flows are 0.68 and 1.59 MGD for WWTP#1 and #2, respectively. The
City has reportedly experienced a 2-hour peak flow of 0.254 MGD, which is well within the effluent

limitations set by their permits.

The latest TCEQ Compliance Investigations for both facilities have indicated that the WWTP #1 did
not had any effluent permit violations due to the lack of discharge; and that WWTP #2 meets TCEQ
permitted levels for effluent quality with regard to five day Biochemical Oxygen Demand (CBOD-5),
single grab limit of 35 mg/I, a single grab limit of 15 mg/l for Ammonia Nitrogen, and a single grab
limit of 394 MPN/100 ml of E.Coli. The City plans to increase the capacity of the two current plants

and build a third treatment facility within the next 5 years.

INDUSTRIAL WASTE AND SPECIAL TREATMENT FACILITIES

The Cello-Wrap Printing Company is located in the City of Farmersville and contributes industrial
waste to the system. Per the latest CCl report, the influence on the WWTP can be seen by noting the
different colored dyes entering the plant.

COLLECTION SYSTEM LINES

There are twelve (12) lift stations in the collection system that discharge through approximately
18,700 LF of force mains ranging from 4” to 8”. There are about 140,560 LF of gravity sewer mains
ranging in diameter from 4” to 12" and are located in the street Right-of-Ways (ROW), alleys, and
along the edge of a stream bed as it runs from the City to the WWTP to the southwest. Per city staff,

the original collection lines are made of clay and PVC.

Wastewater Collection & Treatment System




. .
m l"—"l",”

Farmersville

UNSERVED/UNDERSERVED AREAS

The homes in the following areas of the City of Farmersville do not currently receive sewer service:
Bus 78N, FM 2194, Willow Brook Estates, and Caddo Park area. Some of these areas are located within

the city limits while others are located within the ETJ.

MANHOLES AND CLEANOUTS

There are approximately two-hundred ninety-nine (299) manholes and forty-nine (49) cleanouts
within the collection system. The manholes and clean outs are distributed throughout the collection
system as presented on Map 6A: Existing Sewer System Map. The City of Farmersville staff is
regularly inspecting the many cleanout and manholes throughout the city. They have recently
replaced and/or cleaned various manholes and will continue to inspect and replace these items as

needed.

SOIL CONDITIONS

The integrity of wastewater systems may be affected by soil and topography with respect to system
infiltration and inflow, pipe breakage, and other construction issues. For example, soils with high
porosity characteristics may contribute to higher system infiltration rates than soils with low
infiltration rates, particularly when collection lines and manholes have deteriorated due to age and
breakage. Soils that absorb water and swell, like fat clays, can crack sewer pipes and manholes,
particularly when these components have been constructed with improper bedding material or
techniques. In areas that include septic systems, certain soils may be unsuitable for septic systems if

they do not have suitable porosity and percolation characteristics.

According to current system maps, the City of Farmersville provides centralized sewer collection
service to all residents within the corporate city limits so the porosity and percolation characteristics
of the local soils are not relevant. In addition, the collection system is relatively young in terms of
service life and was installed in the late 1970’s. Modern regulations require pipe installation to be
constructed with engineered bedding materials that surround the pipe. These bedding techniques

essentially remove the effects of swelling and shrinking clay soils and render the nature of the soil

irrelevant.

Wastewater Collection & Treatment System “




. .
m l"—"l",”

Farmersville

LIFT STATIONS

There are twelve (12) lift stations operating within the collection system. Although, the exact age and
condition of each of the lift stations is unknown, the City states that some of the lift stations are very
old and in need of upgrades. Various lift stations do not have SCADA systems or backup generators.

The city hopes to do a complete overhaul of the lift stations in the near future.

INFLOW & INFILTRATION (I/1)

Inflow and Infiltration (I/1) are terms used to describe the flow of surface water or ground water into a
wastewater collection system. Primary causes include deteriorated manholes that are no longer
watertight, cracked or collapsed pipes, disjointed pipe connections, and inadvertent stormwater
flows into the sanitary system via storm drains (cross-connections). I/l can be a serious, continuous,
and cumulative problem that has a significant adverse effect on the operation costs and efficiency of
a wastewater treatment facility. The City experienced an increase in peak flow to 1.18 MGD to the
WWTPs during storm events.

In general, acceptable levels of I/l are determined by applying the standard of 200 gallons per inch of
diameter per mile of pipe per day. Using information collected in the system inventory, the allowable
I/l for the City of Farmersville would conservatively be about 0.036 MGD. The City is aware that there
is a major I/l issue and is currently taking steps to mitigate the problem by making repairs to the
deteriorated components in the system.

OPERATIONAL PROCEDURES

The City currently has one (1) certified Class “C”" licensed Wastewater Treatment Operator and one (1)
licensed Wastewater Collection Operator Il. This satisfies the minimum requirement set forth by
TCEQ for the collection and treatment systems of the type and capacity currently owned and
operated by the City. In the area of operational procedures, there are several issues that all sewer
systems should address concerning its treatment and collection systems that require a minimum of
capital outlay. These issues are continuous and should be addressed by routine, scheduled

operational procedures such as the following: